Statement of
Qualifications

RFQ 2020-010 Engineering
Services for the Colorado
Acres RO Water Treatment
Plant Renovations Project

May 22, 2020

402 Cedar

Abilene, Texas 79601
325.698.5560 tel 325.690.3240 fax
www.e-ht.com

PE Firm Registration No. 1151

PG Firm Registration No. 50103

RPLS Firm Registration No.
10011900




May 22, 2020

Webb County Purchasing Department
1110 Washington Street, Suite 101
Laredo, Texas 78040

Re: RFQ 2020-010 Engineering Services for the Colorado Acres RO Water Treatment Plant
Renovations Project

To Whom It May Concern:

Enprotec / Hibbs & Todd, Inc. (eHT) is pleased to submit the qualifications of our firm to Webb County for
consideration to provide professional engineering services for the proposed Colorado Acres Reverse Osmosis (RO)
[...]
National Society of Professional
Engineers

Water Environment Federation
American Water Works Association

South Central Membrane
Association

Texas Water Conservation
Association

Abilene Chamber of Commerce,
Board Chair, 2017-2018

Abilene Industrial Foundation,
Board Chair, 2015-2017

Community Foundation of Abilene,
Board Chair, 2016-2018

Hendrick Health System

Board of Trustees: 1992-2012;
2014-current

Chairman: 1998-2001; 2004-2006;
2014-2016; 2019-current

KEY PERSONNEL

PROFESSIONAL EXPERIENCE

Mr. Hibbs, President of Enprotec / Hibbs & Todd, Inc., has over 36 years of experience as
a water resources consultant for many governmental entities in Texas. He directs multi-
discipline and multi-organizational teams for regional water and wastewater projects,
in addition to overseeing construction management and providing hands-on training for
operations and maintenance personnel.

Mr. Hibbs is recognized as a highly respected water resources consultant with experience
analyzing and developing resource alternatives for vital water supply, treatment, storage
and distribution projects. His experience encompasses water feasibility studies, including
both well field and surface water alternatives, with planning experience in master plans,
facility plans and preliminary engineering studies. He manages large water feasibility, water
distribution and well field development projects.

PROJECT EXPERIENCE

* Second Stage Drought Response Project-Raw Water Roughing Facility, City of
Abilene: Principal-in-Charge and Project Manager for the planning, design, permitting,
construction and inspection of advanced treatment systems to significantly enhance
recovery of brackish raw water for one of the largest MF and RO systems in Texas
valued at $105 million. The project goals included upgrading the existing Possum
Kingdom (PK) intake pump station, construction of approximately 42 miles of raw water,
product water and concentrate pipelines and the construction of a raw water roughing
facility, designed to desalinate raw PK water prior to being sent to Abilene for final,
conventional water treatment. Modular system design, enhanced system redundancy,
implementation of an automated SCADA system, enhanced energy efficiency and
maximized water recovery efficiency are key components for meeting the objectives of
the project. The project is based on advanced desalination and pretreatment processes
including a 12 MGD pressure-fed MF membrane filtration system and a new three-
stage RO system rated for up to 11 MGD in order to meet the City's PK water supply
goals.

* Hamby Water Reclamation Facility and Indirect Reuse Project, City of Abilene:
Principal-in-Charge and Project Manager for the largest MBR facility in Texas and one
of the largest advanced treatment indirect reuse system (7 MGD) in operation. The
project included the design of upgraded treatment processes, the addition of treatment
processes including a 22 MGD BNR system, a MBR system rated for 24 MGD maximum
flow, a new three-stage RO system rated for up to 5 MGD and new Ozone and BAC
systems rated for up to 4 MGD to meet project goals. The construction of this $82
million project to initiate indirect reuse was completed in less than 12 months. The
project received the 2016 Project of the Year from the WateReuse Association
and the Environmental Project of the Year from ENR-Texas/Louisiana.

* Regional Water Treatment Plant, City of Missouri City: Principal-in-Charge for the
design, piloting and construction of a new regional surface water treatment plant to
meet Fort Bend Subsidence District groundwater conversion requirements. The first
10 MGD phase included membrane filtration and a design that allows the plant to meet
its second phase capacity of 20 MGD without constructing any major new structures.

RFQ 2020-010 ENGINEERING SERVICES FOR THE COLORADO ACRES
RO WATER TREATMENT PLANT RENOVATIONS PROJECT

MAY 22, 2020



Scott Hibbs, PE
Principal-in-Charge

PROFESSIONAL /CIVIC
ORGANIZATIONS (CONT.)

Hendrick Medical Center
Foundation
Board of Trustees, 1994 - 2006

American Hospital Association
Regional Policy Board (Region 7),
Trustee Representative

Pioneer Drive Baptist Church,
Past Chairman of Finance and
Personnel Committees

CERTIFICATIONS /EDUCATION

HEC - 2 Short Course, Texas Tech
University

Unsteady Flow Modeling Short
Course, University of Texas

Landfill Design, University of
Wisconsin

Implementing UV Disinfection Short
Course, AWWA Annual Conference

Evaluating Water Quality Impacts
on Coagulation Efficiency Short
Course, AWWA Annual Conference

Various business and technical
development courses with
emphasis on water and wastewater
treatment

PUBLICATIONS /PRESENTATIONS

Presenter, “Sharing Our Resources
- How Abilene Priced its Newest
Service,” Texas Water Conference,
2018

Presenter, “Drought Response and
Water Supply Diversity,” Central
West Texas Regional School,
Abilene, 2018

Presenter, “Enhanced Coagulation
and UF Technology Resolve
Compliance Issues for Sweetwater,
Texas,” American Water Works
Association (AWWA) National
Membrane Technology Conference,
2003

KEY PERSONNEL

Cost saving features included separate construction contracts for site preparation
and finished water storage, elimination of a disinfectant contact chamber, high rate
clarifiers, equipment pre-purchasing for membrane and sodium hypochlorite generation
equipment and selection fo aluminum chlorohydrate as the coagulant to minimize
chemical costs and reduce solids handling requirements. The project received the
Environmental Project of the Year award from the Texas Chapter of the APWA and
the Small Membrane Plant of the Year from SCMA.

Lake Alan Henry Quality Control and Technical Review, City of Lubbock: Quality
Control Project Manager for the review of engineering design of water treatment facility
improvements associated with Lake Alan Henry for the City of Lubbock. The overall
project included technical review and quality control of engineering design for a 50-mile
raw water pipeline, two booster pump stations, a future third pump station site, a 15
MGD water treatment plant and terminal storage and 15 miles of distribution pipeline.

Water Treatment Plant and Well Field Development, City of Sweetwater: Principal-
in-Charge for the first enhanced coagulation and ultra-filtration system in Texas. UF
membrane systems were selected for the plant. THM and HAA compliance was achieved
using a combination of chlorine dioxide and chloramination. SCADA-integrated process
controls allowed treatment from four different water sources. The project and pilot
study were presented at the national AWWA Membrane Convention in 2003 and at
the Texas Water Conference in 2004.

Water Treatment Plant, City of Richmond: Principal-in-Charge for the piloting, design
and construction of a new surface water treatment plant to meet Fort Bend Subsidence
District groundwater conversion requirements. The long-term conversion plan is for
an ultimate plant capacity of 4 MGD constructed in two phases. Cost saving features
include separate construction contracts for site preparation, groundwater well, high
service pump station and finished water storage, elimination of a disinfectant contact
chamber, high rate clarifiers, equipment pre-purchasing for membrane equipment and
selection of aluminum chlorohydrate as the coagulant to minimize chemical costs and
reduce solids handling requirements.

Water Master Plan and Water Treatment Plant, City of Granbury: Principal-in-
Charge for the planning, piloting, design and construction for surface water treatment
plant improvements, including construction of the first phase 2.5 MGD of an ultimate
designed 7.5 MGD SWTP. The project replaced the City’s existing SWTP with a new
facility that is compliant with state and federal primary and secondary drinking water
standards. The project included innovative treatment technologies to treat brackish
water from Lake Granbury, including a plate settler pretreatment system, a microfiltration
membrane filtration system and a RO membrane system. Both traditional and non-
traditional piloting approaches were used to obtain TCEQ approval and to modify the
TCEQ’s approved RO system design parameters through computer modeling via a
full-scale challenge testing approach. Following plant construction, the project also
included full-scale challenge testing of the plate settler pretreatment system to validate
performance for log removal disinfection credits for plant CT.

RFQ 2020-010 ENGINEERING SERVICES FOR THE COLORADO ACRES
RO WATER TREATMENT PLANT RENOVATIONS PROJECT

MAY 22, 2020



Scott Hibbs, PE
Principal-in-Charge

PROFESSIONAL ENDEAVORS
Enprotec / Hibbs & Todd, Inc.

President

Abilene, Texas
1990 - present

Jacob & Martin, Inc.
Chief Design Engineer
Abilene, Texas

1983 - 1989

KEY PERSONNEL

Treatment Technology Pilot Studies for 8.0 MGD Water Treatment Plant, Lonoke
and White Counties: Principal-in-Charge for pilot studies initiated for a new 8.0 MGD
water treatment plant, expandable to 16.0 MGD, serving Lonoke and White Counties
in North-Central Arkansas. Conventional treatment was piloted against membrane
technology to develop a strategy that was both viable and cost effective for treatment
of the source water located in Greers Ferry Lake.

Water Treatment Plant, Possum Kingdom WSC (PKWSC): Principal-in-Charge for
the planning and design of a $12 million regional water treatment plant and distribution
system for potable water to serve the PKWSC. The PKWSC had multiple non-
compliant, private, small systems without disinfection using Possum Kingdom Lake
water that contained high levels of chlorides, sulfates and TDS. PKWSC consolidated
the small systems and constructed a new water intake, water filtration plant and
distribution system to remove chlorides, sulfates and TDS. Funding was provided by
Rural Development and the TWDB DWSRF Program. The project received the US
EPA’s 2006 DWSRF Award for Sustainable Public Health Protection.

Reclaimed Water Study, City of San Angelo: Principal-in-Charge supporting Alan
Plummer Associates to build on work from the 2006 reclaimed water study and further
develop alternatives for beneficially using the City’s reclaimed water. In the follow-on
study, Mr. Hibbs and APAI evaluated options for potable reuse of the City’s water,
including discharge to Twin Buttes Reservoir or Lake Nasworthy and direct potable
reuse. Water quality models developed in the 2006 study were updated and used to
evaluate blend ratios, detention times and impacts on TDS and other constituents.
Water rights and contractual obligations were also considered and were an important
component of the feasibility evaluation. Opportunities for nonpotable reuse were also
explored.

Water Treatment Plant Upgrades, City of Abilene: Principal-in-Charge for the
expansion of the City of Abilene’s Hargesheimer Water Treatment Plant from 8 MGD to
12 MGD. The expansion project included the following components: new pretreatment
structure with cascade aeration, 3-stage flocculation, sedimentation via inclined plate
settlers, sludge removal, and membrane feed pump station; new sludge holding tank
with intermittent large bubble aeration; new solids handling building with 2 meter
belt filter press and associated polymer feed system; addition of a second backwash
recovery basin; upgrades to chemical feed facilities; two new membrane filter racks;
a new, third-stage RO train to enhance recovery; 10 evaporators for concentrate
disposal; and miscellaneous other electrical/control/SCADA improvements.

Grimes Water Treatment Plant Improvements, City of Abilene: Principal-in-Charge
for improving reliability of plant processes to comply with TCEQ requirements through
enhancing filtration and chemical feed systems. Services include replacing filter media
in gravity filters and modifying filter-to-waste piping. Process improvements include
the installation of a new Ferrous Chloride bulk storage tank; new fiberglass building;
day tank, transfer pump and metering pumps; and new electric and control wiring and
programming modifications.

RFQ 2020-010 ENGINEERING SERVICES FOR THE COLORADO ACRES
RO WATER TREATMENT PLANT RENOVATIONS PROJECT

MAY 22, 2020



Jordan S. Hibbs, PE
Project Manager

EDUCATION

Master of Science, Engineering and
Technology Management, Colorado
School of Mines, 2008

Bachelor of Science, Civil
Engineering, Colorado School of
Mines, 2008

REGISTRATIONS

Registered Professional Engineer —
Texas #115729; Oklahoma #30274

PROFESSIONAL/CIVIC
ORGANIZATIONS

American Water Works Association
Water Environment Federation

Abilene Heritage Square, Board
Member, 2018-present

Abilene Airport Development, Board
Member, 2019-present

United Way of Abilene, Loaned
Executive, 2015

Leadership Abilene, 2014

Fairway Oaks Homeowner’s
Association, Former President,
2014-2016

eHT Leadership Development
Program, 2013

PUBLICATIONS/PRESENTATIONS

The Cisco Disaster Recovery
Project, What to Do When your
Only Water Plant is Completely
Flooded, SCMA Annual
Conference, 2018

KEY PERSONNEL

PROFESSIONAL EXPERIENCE

Mr. Hibbs has over 10 years of experience in the design and management of water,
wastewater, drainage and site development projects for municipal clients. He has
experience designing and evaluating water treatment plants, water distribution systems,
wastewater treatment plants, wastewater collection systems and storm drainage systems.
Mr. Hibbs regularly coordinates with state and federal agencies for various projects. Mr.
Hibbs currently serves as the Vice President of eHT managing many of the daily operations
of the firm.

PROJECT EXPERIENCE

Surface Water Treatment Plant, Phase | and Il, City of Granbury: Project Engineer
for the planning, piloting, design and construction of the City’s surface water treatment
plant improvements, including construction of the first phase (2.5 MGD) and second
phase (7.5 MGD). The project included innovative treatment technologies to adequately
treat brackish water from Lake Granbury including a plate settler pretreatment system,
microfiltration membrane filtration system and a reverse osmosis membrane system.

Hargesheimer Water Treatment Plant Expansion (12 MGD), City of Abilene: Mr.
Hibbs managed the design and construction management of water treatment plant
improvements, including the following components: new pretreatment structure with
cascade aeration, 3-stage flocculation, sedimentation via inclined plate settlers, sludge
removal, and membrane feed pump station; new sludge holding tank with intermittent
large bubble aeration; new solids handling building with 2 meter belt filter press and
associated polymer feed system; addition of a second backwash recovery basin;
upgrades to chemical feed facilities; two new membrane filter racks; a new, third-
stage RO train to enhance recovery; 10 evaporators for concentrate disposal; and
miscellaneous other electrical/control/SCADA improvements.

Hamby Water Reclamation Facility and Indirect Reuse Project, City of Abilene:
Project Engineer for the planning, piloting, design, permitting and construction of this
$82 million project which included a 22 MGD BNR system, MBR system rated for 24
MGD maximum flow, a new three-stage RO system rated for up to 5.0 MGD and new
Ozone and BAC systems rated for up to 4.0 MGD.

20.0 MGD Water Treatment Plant Expansion, City of Missouri City: Project Manager
for the expansion of the City’s surface water treatment plant to meet the Fort Bend
Subsidence District groundwater conversion requirements. The long-term conversion
plan is for an ultimate plant capacity of 33 MGD constructed in three phases with this
20 MGD project being the second phase. The first phase, managed by Mr. Hibbs, was
a 10 MGD facility and included features incorporated into the planning and design that
allowed the plant to meet its second phase capacity of 20 MGD without constructing
any major new structures. Increasing capacity to 20 MGD required the addition of a